GROUP D

18 (GRD. SCREW)

ROUTED
UNDER

STATOR CAN
IITO CII

ENGINE COMMON PARTS 3.0L G3 L/H SIDE

EXPLODED VIEW:
DRAWING #: 0G8977A

PAGE10F2

REVISION: H-3338-B
DATE: 10/22/08



EXPLODED VIEW: ENGINE COMMON PARTS 3.0L G3 L/H SIDE

DRAWING #: 0G8977A

APPLICABLE TO:

ITEM PART # QTY. DESCRIPTION
1 0F9765A 1 ENGINE 3.0L G3 FWD MAKE
2 0F9965C 1 FLEX PLATE 2 POLE
3 022131 9 WASHER FLAT 3/8-M10 ZINC
4 052243 1 SCREW HHC M10-1.5 X 60 G8.8
5 0F3844 8 WASHER FLAT .45 X 1.00
6 0D5417 8 SCREW HHC M10-1.0 X 25 G10.9
7 064416 7 SCREW HHC M10-1.5 X 45 G8.8 FT
8 025507 2 WASHER SHAKEPROOF EXT 7/16 STL
9 046526 3 WASHER LOCK M10
10 045772 3 NUT HEX M10-1.5 G8 YEL CHR
1 0F8931 1 SPACER FLEX PLATE
12 0G7461 1 STARTER MOTOR 12V
13 027482 1 WASHER SHAKEPROOF EXT 5/16 STL
14 022129 3 WASHER LOCK M8-5/16
15 049821 3 SCREW SHC M8-1.25 X 30 G12.9
16 050968 1 HOSE COOL 3/4 1D 20R3 (51.5” LG)
17 057823 2 CLAMP HOSE #10 .56-1.06
18 074908 1 SCREW HHTT M5-0.8 X 10 BP
19 049226 1 WASHER LOCK M5
20 0F5114 1 DECAL REFER TO OWNERS MANUAL
21 0F8795A 1 MANIFOLD EXHAUST LH
22 0G0100 1 GASKET EXHAUST
23 084929 1 WASHER FLAT 1/4 SS
24 083896 1 WASHER LOCK 1/4-M6 SS
25 085296 1 SCREW HHC 1/4-20 X 1/2 SS
26 0F5966A 1 REFLECTIVE HEAT SHIELD 3.0L
27 052777 4 WASHER FLAT M3
28 036261 4 RIVET POP 125 X .275 SS
29 0E7202BASOR 1 HEAT SHIELD EXHAUST
30 0F8425B 1 MACHINING,ENG ADAPTOR 3.0L G3
3 067989 6 NUT HEX FL WHIZ M8-1.25
32 0G9717 1 SPACER .48 X .75 X 2.75 ST/ZNC
33 0F9270AGSOR 1 GUARD, FRONT WATER PUMP
34 0F9271AGSOR 1 GUARD, REAR WATER PUMP
35 0C2454 6 SCREW THF M6-1 X 16 N WA Z/JS
36 0F9314 1 BRACKET WATERPUMP GUARD
37 052623 1 SCRW HHC M12-1.75X100 C8.8
38 051769 1 WASHER LOCK M12
39 049808 1 WASHER FLAT M12

REVISION: H-3338-B

DATE: 10/22/08

GROUP D

PAGE2 OF 2



